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-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 965.82459 MHz -47.70 dBm -34.70 dB 30,000 MHz 1,000 GHz 1.000 MHz 977.94353 MHz -47.64 dBm -34.64 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.69983 GHz -44.88 dBm -31.88 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.68058 GHz -47.96 dBm -34.96 dB
1.765 GHz 3,000 GHz 1.000 MHz 2.96111 GHz -46,50 dBm -33,50 dB 1,765 GHz 3,000 GHz 1.000 MHz 2,52242 GHz -46,68 dBm -33.68 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.82042 GHz -42.82 dbm -29.82 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.87192 GHz -42,81 dBm -29.81 db
9.000 GHz 13.000 GHz 1.000 MHz 10.58955 GHz -42,04 dBm -29.04 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.62705 GHz -41,89 dBm -28.89 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.60441 GHz -39.28 dBm -26.28 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.78123 GHz -30.30 dBm -26.30 dB&
p— m—
)i 2 )i [
L JL ) L JL J
D: 18 9:06:41
Highest Channel / QPSK
Spectrum ?
Ref Level 0.00 dém  Offset 11.70 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 dém
-30 dém
-40 dBm rerwe =
- e o et sunrestinsies o smtuerterior it oarnd e ——y
Jr T =
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 39006 pts Stop 18.0 GHz
rSpurInus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 976,00450 MHz -47.,28 dBm -34.28 dB.
1.000 GHz 1,700 GHz 1.000 MHz 1,58578 GHz -47.80 dBm -34.80 dB
1.765 GHz 3.000 GHz 1.000 MHz 1.76521 GHz -44.46 dBm -31.46 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.91042 GHz -42.78 dim -29.78 dB
9.000 GHz 13,000 GHz 1.000 MHz 10,58355 GHz -42,06 dBém -29.06 dB
13.000 GHz 18,000 GHz 1.000 MHz 15.82956 GHz -39.48 dBm -26.48 d&
i
J1 J L
Date .
TEL : 886-3-327-3456 Page Number 1 A6-39 of 42
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG121931-04B

LTE Band 4 / 15MHz

Lowest Channel / QPSK

Middle Channel / QPSK

o o
A >Pe ' A
Ref Level 0.00 dém  Offset 11.70 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm
40 dB o []| 40 dem ~———
] g e oty MWMWWMW
et
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1,000 GHz 1.000 MHz 940.61719 MHz -47.67 dBm -34.67 dB 30,000 MHz 1,000 GHz 1.000 MHz 946.91904 MHz -47.60 dBm -34.60 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.69773 GHz -40.76 dBm -27.76 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69948 GHz -47.40 dBm -34.40 dB
1.765 GHz 3,000 GHz 1.000 MHz 2,49979 GHz -46,64 dBm -33.64 dB 1,765 GHz 3,000 GHz 1.000 MHz 2,50349 GHz -46,06 dBm -33,06 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.93942 GHz -42.83 dbm -29.83 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99692 GHz -42,63 dBm -29.63 db
9.000 GHz 13.000 GHz 1.000 MHz 10.59205 GHz -42.00 dBm -29.00 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.58705 GHz -41,90 dBm -28.90 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.81747 GHz -39.60 dBm -26.60 dB 13.000 GHz 18,000 GHz 1.000 MHz 16.12995 GHz -30,57 dBm -26.57 dB&
p— m—
)i 2 )i [
L JL ) L JL J
Spectrum ?
Ref Level 0.00 dém  Offset 11.70 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 dém
-30 dém
-0 dem AP T o T8
N . L Pt L e g spiictindnd i st ing s )
= g o
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 39006 pts Stop 18.0 GHz
rSpurInus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 93189155 MHz -47.68 dBm -34.68 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.61412 GHz -48.04 dBm -35.04 d8
1.765 GHz 3.000 GHz 1.000 MHz 1.76767 GHz -40.15 dem -27.15 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.93192 GHz -42.67 dim -29.67 dB
9.000 GHz 13,000 GHz 1.000 MHz 10,59505 GHz -42.07 dBm -29.07 dB
13.000 GHz 18,000 GHz 1.000 MHz 15.79206 GHz -39.32 dBém -26.32 d&
v S
J1 J L

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG121931-04B

LTE Band 4 / 20MHz

Lowest Channel / QPSK

Middle Channel / QPSK

a i et

o oo
A >Pe ' A
Ref Level 0.00 dém  Offset 11.70 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfte—HBURIOUS | INE_ARS PARS -10 ddfR—HRURIONS JINE_ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 d8 -30 dBm
- de - »
40 P ||| 40 B A

-60 dBm

-70 dBm

-80 dBm

-390 dBm

Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1,000 GHz 1.000 MHz 916.37931 MHz -47.64 dBm -34.64 dB 30,000 MHz 1,000 GHz 1.000 MHz 983.76062 MHz -47.56 dém -34.56 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.69353 GHz -40.96 dBm -27.96 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69948 GHz -45.22 dBm -32.22 dB
1.765 GHz 3,000 GHz 1.000 MHz 2.52654 GHz -46,57 dBm -33,57 dB 1,765 GHz 3,000 GHz 1.000 MHz 1.76521 GHz -44,15 dBm -31,15 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.85342 GHz -42.67 dbm -29.67 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.91042 GHz -42,76 dBm -28,76 db
9.000 GHz 13.000 GHz 1.000 MHz 10.57405 GHz -42,06 dBm -29.06 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.62205 GHz -42,09 dBm -29.09 d&
13.000 GHz 18.000 GHz 1.000 MHz 15.78331 GHz -39.52 dBm -26.52 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.60191 GHz -30.32 dBm -26.32 dB
p— m——
)i 2 )i [
L JL ) L JL J
Spectrum ?
Ref Level 0.00 dém  Offset 11.70 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 dém
-30 dém
-40 dem e ~
oo et it tnatriming Nl scomemmetatiset o]
-60 dB
70 e
-90 dém
-90 dém
Start 30.0 MHz 39006 pts Stop 18.0 GHz
rSpurInus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 924,13543 MHz -47.81 dBm -34.81 dB.
1.000 GHz 1,700 GHz 1.000 MHz 1.69808 GHz -47.85 dBm -34.85 dB
1.765 GHz 3.000 GHz 1.000 MHz 1.77220 GHz -40.72 dem -27.72 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.99642 GHz -42.36 dBm -29.36 dB
9.000 GHz 13,000 GHz 1.000 MHz 1060355 GHz -41,88 dBm -28.98 dB
13.000 GHz 18,000 GHz 1.000 MHz 15.78206 GHz -39.34 dBm -26.34 d&
v S
) ) b

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. :

FG121931-04B

Frequency Stability

Test Conditions LTE Band 4 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0023
40 Normal Voltage 0.0051
30 Normal Voltage 0.0016
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0023
0 Normal Voltage 0.0015
PASS
-10 Normal Voltage 0.0072
-20 Normal Voltage 0.0059
-30 Normal Voltage 0.0002
20 Maximum Voltage 0.0001
20 Normal Voltage 0.0000
20 Battery End Point 0.0009
Note:
1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.60 V. ; Maximum Voltage =4.45 V.
2.  The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : AG-42 of 42
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.- FG121931-04B

LTE Band 5

Peak-to-Average Ratio

Mode

LTE Band 5/ 10MHz

Mod. QPSK

16QAM

64QAM

256QAM

Limit: 13dB

RB Size Full RB

Full RB

Full RB

Full RB

Result

Middle CH 5.45

5.91

6.09

6.14

PASS

LTE Band 5/ 10MHz / QPSK

LTE Band 5/ 10MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum - Spectrum -
Ref Level 30.00 cBm  Offset 10,90 b Ref Level 30.00 cBm  Offset 10,90 b
lo_att 30deAQ 2ms @ RBW 10 MHz ke 30.de__AQT 2ms @ RBW 10 MHz
@153 view @153 view
——— ey .
o o
N 5
00 00 -
R N,
RS 5
1E4 - 1E- -
i
| 1
1 \ 1 \‘
|
CF 896.5 MHz Mean Pwr + 20.00 di CF 896.5 MHz Mean Pwr + 20.00 db
C y G Distribution Function Samples: 130000 C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 2124 cbm  27.21 dbm 5.97 dB 2.36 dB 4.32 dB 5.45 dB 5.66 dB Trace 1 | 20.24 dbm 26,51 dbm 5.28 dB 2.93 dB 5.01d8 5.91d8 5.23 dB
e — —
J [ CEEREEE N | CEERERE

LTE Band 5/ 10MHz / 64QAM

LTE Band 5/ 10MHz / 256QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum - Spectrum -
Ref Level 30.00 cBm  Offset 10,90 b Ref Level 30.00 cBm  Offset 10,90 b
lo_att 30deAQ 2ms @ RBW 10 MHz lo_att 30deAQ 2ms @ RBW 10 MHz
@153 view @153 view
== ——
e, e
o o T3
=
00 00 —
2%
14 1E4 :
Y ¥
+ i
i
1 1 \
1
t
CF 896.5 MHz Mean Pwr + 20.00 di CF 896.5 MHz Mean Pwr + 20.00 db
C y G Distribution Function Samples: 130000 C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 19,40 cBbm 2566 dbm 5.45 dB 3.13 dB 5.16 0B ©.09 dB ©.36 dB Trace 1 | 17.24 dbm 23,67 dbm 5.53 dB 3.10 dB 5.19 dB 5.14 dB 5.45 dB
e — e e ——
[ [ SRR ) Wy we
TEL : 886-3-327-3456 Page Number : A7-1 of 30



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG121931-04B

26dB Bandwidth

Mode LTE Band 5 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 1.28 | 128 | 305 | 3.12 | 524 | 497 | 10.37 | 10.05 | - - - -
Mode LTE Band 5 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH 130 | 1.29 | 309 | 3.06 @ 519 | 513 | 10.03 | 10.19 | - - - -
TEL : 886-3-327-3456 Page Number : A7-2 of 30
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG121931-04B

LTE Band 5

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

L I

J

o o
Ref Level 30.00 cbm  Offset 10,90 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.60 db = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 16.92 dbm)| MI[1] 15 .1
- 836.49160 MHz . 836.010
= i ndB 26.00 dB @ nd 26.00 dB
04 e S B S ‘\ 1.281100000 MHz| 104 f/“‘\,_/\; e ST By 1.281100000 MHz
Q factor 652.9) i Q factor 652.6
od ; ‘\ 0 di
T/ Az ! \
-10 df "/ — 10 d
\\ s N\
L~
20 d i 20 dBm—; . R -
- . v P
Al o . B
=1 = 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 836.4916 MHz 16.32 dBm nd@ down 1.2811 MH2 M1 836.0105 MHz 15.31 dBm nd@ down 1.2811 MHZ
T 1 835.865 MHz -9.60 dBm nd8 26.00 dB TL L B35.6566 MHz -10.56 dBm n 26,00 d8
T2 1 837.1462 MHz -9.77 dBm Q factor 652.9 T2 1 B837.1378 MHz -10.42 dBm Q factor 652.6
o [ )il (]

J

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

J

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.8a dBm) ™M1[1] 15.78 dBm)
" 837.05140 MHz . 837.68680 MHZ,
= N | A me 26.00 dB @ ndB X, 26.00 dB
w0 i I R T, 3.045000000 MHZz 104 Pl VAP eV gV N S ¥ 3.116900000 MHZ|
7 Q factor 274.9) ] Q factor 268.8
0di -
-10 d
N\ / Y
Y 20 o S e
L — e
\ Jamovy —
30
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 837.0514 MHz 16.83 dBm nd@ down 3.045 MHz M1 1 B37.6B68 MHz 15.78 dBm nd@ down 21169 MHZ
T 1 934.9835 MHz -9.15 dBm nd8 26.00 dB TL L £34.9116 MHz -10.38 dbm nd8 26,00 d8
T2 1 838.0285 MHz -9.13 dBm Q factor 274.9 T2 1 B83B.02B5 MHz -10.00 d8m Q factor 268.8
o [ )il (]

J

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

L I

J

Spectrum vectrum
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auta FFT o Att a0de SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 33 dBm)| ™M1[1] 14.12 dBm)
835.81100 MHz 836.20000 MHZ,
20 20
¥ 26.00 dB ndB 26.00 dB
104 il A TAVaY il VA 5.235000000 MHz 04 A A B~ 4.965000000 MHZ]
T 159.7 Ff Q factor 168.4
od ,./ 0 d
} 1/ / y
-10 y; -10 d T
7 S P T
/
204 / 20 d oo ™
- ) e | e YN T LY
N - ) v / A
= \ v ! \
40 df -40 di
50 df 50 d
60 d -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 835.811 MHz 15.33 dam nd8 down 5,235 MHz ML £36.2 MHz 14.12 dBm nd8 down 4,965 MHZ
T 1 833.873 MHz -10.60 dBm nd8 26.00 dB TL L £34.012 MHz -11.83 dbm 26,00 d8
T2 1 839.107 MHz -10.60 dBm Q factor 159.7 T2 1 B3B.97B MHz -11.77 d8m 168.4
o [ )il (]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG121931-04B

= =
v v
Ref Level 30.00 cbm  Offset 10,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 16.46 dBm)| MI[1] 66 aBm)
N 838.5380 MHz 190 Mz
= A | g 26.00 dB @ N ¥ ndB 26.00 dB
04 Ia B e na sl cltn " " 10.370000000 MHz| 104 et sermenepreryee [ S e 10.050000000 MHz
] Q factor 80.9 | Q factor \ 83.3
od 0 d
-10 df - 10 d -
/ '
20 d i b 20 d /
20 ~ 5 'ii — —
e N - e AW,
-40 d -40 de
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 838.538 MHz 16.46 dBm nd@ down 10.37 MHz M1 B37.239 MHz 15.66 dBm nd@ down 10.05 MHZ
TL 1 831.405 MHz -9.60 dBm nd8 26.00 dB T1 L B31.265 MHz -10.50 dBm nd8 26.00 dB
T2 1 841.775 MHz -9.54 dBm Q factor 80.9 T2 1 B41.335 MHz -10.13 dém Q factor 83.3
L I 4 [S JL 4 -
= =
v v
Ref Level 30.00 cbm  Offset 10,90 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 13.76 dBm)| MI[1] 16.29 dBm
836.72660 MHz . 835.65480 MHz
= Fiade 26.00 dB @ X ndB 26.00 dB
o A ot o e B 1.303500000 MHz o P N e | B 3.086900000 MHZ|
[ Q factor ,‘\\ 641.9) i Q factor 270.7
J
od 0 d
-10 df -10 d
' . /
20 d 20 d / C
P VS S o PR | |V P NPy
Fordem 30 e
40 d -40 de
50 d -50 di
&nd 60 d
CF B36.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 836.7266 MHz 13.76 dBm nd@ down 1.3035 MHz M1 B35.6548 MHz 16.29 dBm nd@ down 2.0869 MHZ
TL 1 835.8622 MHz -12.15 dbm nd8 26.00 dB T1 L £34.9416 MHz -9.65 dBm nd8 26.00 dB
T2 1 837.1657 MHz -12.32 dém Q factor 641.9 T2 1 B83B.02B5 MHz -9.67 dBm Q factor 270.7
L I 4 - [S JL 4 -
ctrum s pectrum &
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 13.97 dbm)| ™11 1561 dBm
836.89000 MHz 892.7440 MHz
= T nd 26.00 dB @ Y 26.00 dB
» Ao ppy S BH 5.185000000 MHZz " T A e B 10.030000000 MHZ
w0 7 7Y resat 161.4 0 2.0
| {
od - t 0 d T
/ Ay J k€
-10 df = -10d
% / \
\ s \
20d =20 gap-
A S Ao ~ Mo~
genk -30
40 df -40 di
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 836.89 MHz 13.37 dBm nd@ down 5.185 MHz M1 B32.744 MHz 15.61 dBm nd@ down 10.03 MHZ
TL 1 833.853 MHz -12.70 dBm nd8 26.00 dB T1 L B31.505 MHz -10.55 dBm nd8 26.00 dB
T2 1 839.037 MHz -12.62 dém Q factor 161.4 T2 1 B41.535 MHz -10.44 dBm Q factor
L I 4 - [S JL 4

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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Report No. : FG121931-04B

[= (=
v v
Ref Level 30.00 cbm  Offset 10,90 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
12.67 dBm) ™M1[1] 13.25 dBm)
837.00910 MHz 835.63690 MHZ,
= 26.00 dB @ ) nd 26.00 dB
» 1.286 700000 MHz| . | - et B 3.056900000 MHZ|
o 7 i 650.5 n ?;v.m‘ 273.4
od T
-10 df L1V e \r
_,’ N
204 — <
I e M e e ———
o AL .
40 df -40 di
50 df 50 d
60 d -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function Function Result
M1 1 837.0091 MHz 12.67 dBm nd@ down 1.2867 MH2 M1 1 B35.6369 MHz 13.25 dBm nd@ down 2.0569 MHZ
T1 1 935.8483 MHz -13.45 dbm nd8 26.00 dB T1 L £34,9955 MHz -12.68 dam nd8 26,00 d8
T2 1 837.135 MHz -13.38 dam qQ factor 550.5 T2 1 838.0524 MHz -12.72 dam qQ factor 273.4
L I 4 - [S JL 4 -
ctrum s vectrum &
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 11.62 dBm) ™M1[1] 12.64 dBm)
83646000 MHz 834.0620 MHz
20 20
" nd 26.00 dB 26.00 dB
104 b Bwe P 5.125000000 MHz| 10 4 . 10.190000000 MHz
TN e V] v T A 163.2] raN T 81.9)
od y 0 di ‘ |
-10d - 10 d -
4
J \
204 < 20d -
30 4 B i ANGWaE
NS AW ~ N
-40 df -40 di
50 df 50 d
60 d -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 836.46 MHz 11.62 dBm nd@ down 5.125 MHz M1 B34.062 MHz 12.64 dBm nd@ down 10.19 MHZ
T1 1 833.813 MHz -14.32 dbm nd8 26.00 dB T1 L £31.205 MHz -13.28 dbm nd8 26,00 d8
T2 1 838.938 MHz -14.27 d8m Q factor 163.2 T2 1 B41.395 MHz -13.00 d8m Q factor 81.9
L I 4 - [S JL 4 -
at 6: . 1

TEL : 886-3-32

7-3456

FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG121931-04B

Occupied Bandwidth

Mode LTE Band 5 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 1.09 | 110 | 273 | 277 | 451 | 450 | 9.09 | 9.05 - - - -
Mode LTE Band 5 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH 1.09 | 1.09 | 272 | 272 | 450 | 452 | 9.05 | 9.07 - - - -
TEL : 886-3-327-3456 Page Number . A7-6 of 30

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG121931-04B

LTE Band 5

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

ctrum 3 pectrum 2
Ref Level 30.00 cbm  Offset 10,90 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.60 db = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.23 dBm) ™M1[1] 15.06 dBm)
0 s 836.51960 MHz - - 836.16430 MHZ,
I o 1085314685 MHz 1.102007902 MHz,
o o i
10 di o 10 d A 1
od 0 d
7 7 Y
/ N, / A
-10 df -10 d /, T
204 - - — —
ol VA A e B e T
S e s
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.5196 MHz 16.23 dam ML 836.1643 MHz 15.06 dam
T 1 835.95734 MHz 9.19 dBm Oce Bw 1.085314685 MHz TL L 835.945615 MHz 6.39 dBm Oce Bw 1.102097902 MHz
T2 1 837.04266 MHz 9.51 dam T2 1 837.04825 MHz 7.31 dam

L U

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

ctrum rectrum =
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.22 dBm)
1 83730320 MHZ,
20 20
X e O By 36733 MHZ 2.769230769 MHz
1 R - RN S A i VA Pt
10d 104 =
/
0 di T 0 d
/ \ \
10 df -10 o
\ \
20d 20d 3
e et e
a0 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.3511 MHz 17.54 dam ML 37,3032 MHz 16.22 dam
T 1 835.13936 MHz 9.98 dBm Oce Bw 2.733266733 MHz TL L £35.1034 MHz 8.30 dBm Oce Bw 2.759230769 MHz
T2 1 837.87263 MHz 8.93 dam T2 1 837.87263 MHz 7.81 dam
L U J wa L JU J ]

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

L I

ectrum -
Ref Level 30.00 GBm  Offset 10,90 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 10.00 db @ RBW 100 khz
o att a0de SWT 10 s @ VBW 300 kHz  Mode Auta FFT o att 30de SWT 16 ps @ VBW 300 kHz  Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
5.47 dBm 1
837.51900 MHz 835.9.
= 4.505404505 MHz @ 1 4.495504496 MHZ
T e s 12 o ek, .
g i o N 2 104 NI PRV RN, W S, O
i | !
0 0 d '
/! J \
-10 df = -10 d N
204 > = 20 d — -
N Mren o VA
i e \fl ~ 45 -
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 837.519 MHz 15.47 dam ML L 35951 MHz 13.31 dam
T 1 834.23227 MHz 9.44 dBm Oce Bw 4.505494505 MHz TL L 834.24226 MHz 7.12 dm Oce Bw 4.495504496 MHz
T2 1 838.73776 MHz 9.20 dam T2 1 838.73776 MHz 8.96 dam

L U

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG121931-04B

LTE Band 5

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

[= (=
v v
Ref Level 30.00 cbm  Offset 10,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.01 dBm) ™M1[1] 17.24 dBm)
- 1 836.0000 MHz - 834.8220 MHz
P g4 o 0.090900091 MHz Occ Bre 050949051 MHz
i i, hteling Aeeieates P i L AR DR A
10d ? 104d
/ 7
/ | /
o di i 0di K
/ / \
-10 df -10 d T
/ / N\
8 20 d =
| i
AL -
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f £36.0 MHz 17.01 dsm ML L 834,327 MHz 17.24 dBm
T1 1 9318846 MHz 9.54 dBm Oce Bw 9.090305051 MHz T1 L B631.9645 MHz 9.16 dBm Oce Bw 9.050949051 MHz
T2 1 840.9755 MHz 9.64 dam T2 1 8410355 MHz 8.66 dam
L I 4 [S JL 4 -

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

ctrum s vectrum &
Ref Level 30.00 cbm  Offset 10,90 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
14.05 dBm 14.63 dBm)|
- 836.91120 MHz - 837.20130 MHZ,
1088111888 MHz 2.721278721 MHZ
104 EENNNEE SRR SN, .A‘ 104 ‘Tl ek et W A S
o | a /
a , I 0 }
/ \ /
10 df -10 o -
7 N 7 N
20 d 20 dBm—p————/ .
- o S s o |~ e
A= S ey -30
40 df -40 d
50 df 50 d
60 d -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 8359112 MHz 14.05 dam ML L 837.2013 MHz 14.63 dam
T1 1 835.95455 MHz 6.43 dBm Oce Bw 1.088111688 MHz T1 L 835.14535 MHz 8.74 dBm Oce Bw 2.721278721 MHz
T2 1 837.04266 MHz 7.70 dam T2 1 837.86663 MHz 8.89 dam
L I 4 - [S JL 4 -
ctrum s vectrum &
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
12.52 dBm 15.07 dBm)|
71100 MHz 837.9190 MHz
= 4496 MHz| @ 050049051 MHz
; FUIP N Ry
10d — - - 104 FS ¥ LAt
\ { i
| / \
od X 0 di
/ ) / “
10 d - -10 di
\ / \
/ \ y \
204 ] 20 dBm—H——— =
7 R i \ A
e (W . T Fal
=1 30 4 -
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.711 MHz 12,52 dam ML 37.910 MHz 15.07 dsm
T1 1 834.25225 MHz 7.32 dm Oce Bw 4,495504496 MHz T1 L 5319845 MHz 8.66 dBm Oce Bw 9.050949051 MHz
T2 1 838.74775 MHz 7.26 dam T2 1 8410355 MHz 9.46 dam
L I 4 [S JL 4 -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG121931-04B

LTE Band 5

Middle Channel / 1.4MHz / 256 QAM

Middle Channel / 3MHz / 256QAM

trum s ectrum &
Ref Level 30.00 cbm  Offset 10,90 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 11 dBm)| ™M1[1] 1Z.44 dBm)
- 83630530 MHz - 837.44110 MHZ,
F Occ B 1093706294 MHz Bral 2.721278721 MHZ
T
di A d I SN - o
0 = e = 10 7 =
i A L
a [ I o ] \
J \ \
-10 df 7 3 -10 d [f \
rd hS 7 \
20d - - v
S 7
. —~/ R g — - B S I
T o -
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.3853 MHz 13.11 dam ML 37,4411 MHz 12,44 dBm
T1 1 835.95734 MHz 5.66 dam Oce Bw 1.093706294 MHz T1 L 835.12737 MHz 5.15 dm Oce Bw 2.721278721 MHz
T2 1 837.05105 MHz 5.01 dam T2 1 83784868 MHz 6.99 dam
L ] J ) \ JU J -
[= (=
v v
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
11.77 dBm) ™M1[1] 12.95 dBm)
837.50900 MHz 839.7970 MHz
= 5424515 MHz @ 9.070929071 MHZ
d T 4t T1 A, T
W RV v AN Cv e = o Y
/ / \
od 0 d
i
/ \ } ! |
-tod + N -0 7 I\
/ . /
20 d 4 - 20 d va -
PP P il T P .
30 8 == -30
40 df -40 di
50 df 50 d
60 d -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 837.508 MHz 11.77 dam ML 30,707 MHz 12.95 dam
T1 1 834.25225 MHz 6.62 dBm Oce Bw 4.515484515 MHz T1 L 5319645 MHz 7.27 dm Oce Bw 9.070929071 MHz
T2 1 838.76773 MHz 5.05 dam T2 1 8410355 MHz 7.21 dam
L ] J ) \ JU J -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG121931-04B

Conducted Band Edge

LTE Band 5/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum || Spectrum
Ref Level 30.00 dBm  Offset 10.90 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 10.90 dB Mode Auto Sweep
SGL Count 1007100 ESGL Count 100,100
@1 AvgPwr (@1 AvoPwr
Limit §heck PABS | SPURIGIECHNEKABS PAES
9 s s Aks Line _$PURIDUS_LINE_ABS, PAS!
20 ghine —FPURIOUS_|INE_ABS P [\ 20 gbine [_\ s
10 dBm S 10 dém ] \
0de 0 dBm i
-10 dBm -10 dBm.
SPURIOUS_LINE_ABS }
-20 dBm -20 dBm m
-30 dBm i L -30 dem—p .\
-40 dBm - 4 ~40 dig wa
/ W
£, / ] v T A
= 50 dem T
-60 dem 50 dBm T
Start 815.0 MHz 3003 pts Stop 826.0 MHz_||[[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
§15.000 MHz 523,000 MHz 100,000 kHz 522,99600 MHz -41.14 dBm -28.14 d& 547.000 MHZ 849.000 MAz 100.000 KRz 549.73327 MHz 20.58 dbm .42 db
£23.000 MHz 824,000 MHz 20,000 kHz 823,99950 MHz -26.14 dBm -13.14 8 949.000 MHz 850,000 MHz 20.000 kHz 849,00050 MHz -24.16 dBm -11.16 d8
824.000 MHz 526,000 MHz 100,000 kHz 824.26873 MHz 20.65 dBm -9.35 d& 550,000 MHz 860,000 MHz 100.000 kHz 850.01498 MHz ~44.86 dbm ~31.86 dB
S
i J ) e i 1 )
Date:z 20.J JUN.2021 11:35:07

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 fvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS PABS
1 5 5 ABS Lt SPURIDUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PAES 20 chine 5
10 dBm Rt 10 Bl “"‘*\
0 dB f[ \\ o UBJ \
-10 dam | 10 g
SPURIOUS_LINE_ABS ‘ k K
-20 derm l \‘ 20 dem l
-30 dBm : -3g/dem
/ g L
40 dem -40 dem o
-] |
e [ W
50 dem =
]
-60 dem -60 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz_||[[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
£15.000 MHz 823,000 MHz 100,000 kHz 822,88412 MHz -40.60 dém -27.60 d& 847.000 MHz §49.000 MHz 100.000 kHz 847.82418 MHZ 12.66 dBm -17.34 dB
523.000 MH2 | B4.000 MHz 20.000 kiz £23,59550 MHz -27.71 dbm “14.71.d8 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -28.62 dBm -15.62 dB
£24.000 MHz 525000 MHz 100.000 kHz 82430070 MHiz 12.81 dBm -17.19 dB 850.000 MHz 860.000 MHz 100.000 kHz £50,00500 MHz -40.55 dBm -27.55 dB
Y
i J1 "
Date: 20.JUN.2021 11:3B:49 o

Date: 20

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG121931-04B

LTE Band 5/ 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =l um
Ref Level 30.00 dBm  Offset 10.90 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.90 db Mode Auto Sweep
SGL Count 100/100 ESG'- Count 100/100
@1 AvgPwr @1 AvgPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PAES
A : ) abs Line _§PURIDUS_LINE_ABS, PAS
20 ghine —BPURIOUS_LINE_ABS P /"\ 20 gbine [ S
10 dBm \ 10.dém l \\I
0 dB 0 dem )
-10 dem l -10 dBm
SPURIOUS_LINE_ABS \ fl
-20 dem 20 dBm
‘ghl N
-30 dem ‘\ -30 dem [“
a0 o pi ‘vu.m.M* » WM \
[ ,.___N/Ln.lwf e
— * 465 sem I\\ WAy
—
-60 dBm -60 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs |  ALimit Rangelow | Rangeup | RBW | Fraquency | __Powerabs | ALimit
815.000 MHz 823,000 MHz 100,000 kHz 822,97203 MHz -41.34 dBm -28.34 dB 847.000 MHz 849,000 MHz 100.000 kHz 848.76124 MHz 19.76 dBm -10.24 d&
823.000 MHz 824,000 MHz 20000 kHz 823,99950 MHz -23,58 dBm -10.53 dB 340,000 MH= 850,000 MH2 '20.000 kHz 249.00050 MHz -24.95 dBm -11.96 dB
524.000 MHz 826,000 MHz 100,000 kHz 824,23676 MHz 19,52 dBm -10.48 dB 850.000 MHz 860,000 MH2 100.000 kHz 85002458 MHz ~44.75 dBm -31.75 dB
——
Y

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
1 5 5 ABS Li SPURIDUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PABS 20 chine 5
10 dBm I’ A ,\ 10 dB\".“ \
0de (‘ %\ 0 clanJ \
-10 dem s | -10 dpm -
SPURIOUS_LINE_ABS l \
-20 dem l Nm‘ 20 dBm
-30 dem ’/ ;.1;.” em \\n\,,\
-40 dem — el 40 dem e T
1t AT I
’..Mmf" .
Fim. -50 dem
-60 dBm -60 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz_||[[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
815.000 MHz 823.000 MHz 100.000 kHz 922,99600 MHz -37.84 dém -24.84 d 547.000 MHz 849.000 MAz 100.000 kHz '847.94206 MHz 11.60 dBm -18.31 db
823.000 Mrz | 824,000 Mhz 20.000 kiz £23,53550 MHz -29.28 dém -16.25 d8 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -27.94 cBm -14.94 dB
£24.000 MHz 526000 MHz 100.000 kHz 524.508949 MHz 11.89 dBm -18.11 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -36.72 dBm -23.72 db
Y
I 1 P
Date: 20.JUN.2021 11:40:39

Date: 20

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG121931-04B

LTE Band 5/ 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

L2021 1

1:52:11

ectrum =l um
Ref Level 30.00 dBm  Offset 10.90 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.90 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKABS PABS
3 3 3 ABS Line _$PURIDUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P ,l\ 20 ghine A 5
10 dem {" \ 10 dBm: { %
|
0 de | 0 dem ‘
|
-10 dBm l -10 dBm. #
SPURIOUS_LINE_ABS h I
20 dBm 1!'"\ -20 dBm ]
.30 dem i 30 :lBrr“H N
-40 dem /1 Nf I 40 ‘n\
/ = S0 dem WT\ A
HH‘-—._
-60 dBm 60 dem -
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts StE 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 822,96404 MHz -40.50 dBm -27.50 de 847.000 MHz 849.000 MHz 100.000 kHz 848,74925 MHz 18.78 dBm -11.22 d&
823.000 MHz 824,000 MHz 20.000 kHz 823.99950 MHz -26.32 dBm -13.32 dB 949,000 MHz 850,000 MHz 20,000 kHz 549,00050 MHz -96.39 dBm -13.39 de
824.000 MHz 826,000 MHz 100.000 kHz 824.25075 MHz 19.02 dBm -10.98 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -44.23 dBm -31.23 dB
S
Y
il A I [] [ ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
1 5 5 ABS Li SPURIDUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PASS 20 chine 5
10 dBm 10 dBro
{ A [ \
. / \ 0 .\
-10 dem - -10 dpm
SPURIOUS_LINE_ABS ﬂ \ |
-20 dem l HL 20 dBm
-30 dBm ‘w BM
40 dBm: 2 -40 dem -
T =
=04 . -50 dem
T
-60 dBm -60 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz_||[[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up REW Freguency Power Abs ALimit Rangelow | Rangel | REW | Freguenc | Powerabs | ALimit
815.000 MHz 823.000 MHz 100.000 kHz 922.98002 MHz -38.20 dém -25.20 d8 547.000 MHz ﬁsﬁ%mz 100.000 kHz aﬁﬁ MAz 10.59 dbm -19W|
823.000 Mrz | 824,000 Mhz 20.000 kiz £23,599550 MHz -29.53 dém -16.53 d8 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -30.69 dBm -17.89 dB
£24.000 MHz 526000 MHz 100.000 kHz 824.33966 MHz 10.50 dBm -19.40 dB 850.000 MHz 860.000 MHz 100.000 kHz 85005455 MHz -39.23 dbm -26.23 db
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG121931-04B

LTE Band 5/ 1.4MHz / 256QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =l um
Ref Level 30.00 dBm  Offset 10.90 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.90 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GliNEKARS_ PAES
| 3 3 ABS Line SPURIDUS _LINE_ABS. PAS!
20 ghine —BPURIOUS_LINE_ABS P 20 gbine s
10 dBm {m\ 10 dBm /Iﬂl\
0 de — 0 dem J -
-10 dem l | -10 dBm
SPURIOUS_LINE_ABS \ j
“20 dem hﬂ 20 dBm d
.30 dBm 4 -30 dem "
I
-40 dem W Afr “w -4 demf »’b\
| 0 dermmmte yeva ko dem r\ T
-60 dBm -60 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 823,000 MHz 100,000 kHz 822,83616 MHz -40.42 dBm -27.42 dB 847.000 MHz 849,000 MHz 100.000 kHz B848,75325 MHz 15.69 dBm -14.31 d&
823.000 MHz 824,000 MHz 20000 kHz 823,99950 MHz -29.83 dBm -16.83 dB 340,000 MH= 850,000 MH2 '20.000 kHz 849.00050 MHz 3123 dBm -18.30 dB
524.000 MHz 826,000 MHz 100,000 kHz 824,26074 MHz 15.76 dBm -14.24 dB 850.000 MHz 860,000 MH2 100.000 kHz 550,05495 MHz -42.07 dBm -25.07 dB
—
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Date 021 13:30:39

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru || Spectrum
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PARS | SPURIGSHIE CHEEKARS_ PABS
1 5 5 ABS Li SPURIDUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS 20 dkine s
10 dBm > 10 dBm,
0 de {’ \ 0 den 1
-10 dem y -10 :IL#
SPURIOUS_LINE_ABS J ﬁ \I
-20 dem [ \m 20 dBm ‘
-30 dem J. -3gdiem 1‘“
-40 dBm y -40 dBm
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o " \‘J\‘._‘\
-50 dem —
— |
-60 dBm 50 dBm =
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£15.000 MAz 523,000 MHZ 100,000 kHz 522,05604 MRz -41.08 dem -28.08 d& 847.000 MHZ 849,000 MHZ 100 000 kHz 248.07163 MHz 875 cbm 1.6 0B
523.000 MH2 | B4.000 MHz 20.000 kiz 823,99451 MHz -30.68 dBm -17.68 d8 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -32.08 dBm -19.08 dB
£24.000 MHz 526000 MHz 100.000 kHz 824.42058 MHz 8.99 dBm -21.01 d& 850.000 MHz 860.000 MHz 100.000 kHz £50,00500 MHz -42.36 dBm -29.36 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG121931-04B

LTE Band 5/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum =il s um
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
3 3 3 ABS Line _$PURIOUS, NE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P (\ 20 dhine s
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Start 815.0 MHz 3003 pts Stop 827.0 MHz ||| Start 846.0 MHz 3003 pts Stop 860.0 MHz
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__Rangelow | Rangeup | REBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
515.000 MAz | 823.000 MHZ 100,000 kHz 822,95604 MHz ~37.27 dBm -24.27 05 846.000 MAZ | 849.000 MHZ 100,000 kiz 848, 77670 MRz 20.15 dbm .65 08
523,000 MHz £24.000 MHz 30.000 kiz 823,99950 MHz -20.61 dBm ~T.61d8 849,000 MHz 850.000 MHz 30,000 kHz 840,00749 MHz -22.73 dBm -9.73 db
824.000 MHz £27.000 MHz 100.000 kHz 82427123 MHz 20.53 dBm -9.47 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.03497 MHz -38.19 dbm -25.19 dB
S
T
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Date 021 12:04:39

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
1 5 5 ABS Li SPURIOUS, NE_ABS. PASS
20 ghine —BPURIOUS_LINE_ABS PAES 20 chine 5
10 dBm - 10840
7 MHI PR :
0dB } ‘édam |
|
-10 dem - -10 dBm |
SPURIOUS_LINE_ABS 'I
-20 dem ﬂ 20 dBm {
-30 dem ‘Mj -30 dem v
40 dem —= e -40 dBm "“"WT —
M’P‘-m-’ o ™
a4 — 50 dém
-60 dem -60 dem
Start 815.0 MHz 3003 pts Stop 827.0 MHz | |[I'Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
£15.000 MAz 523,000 MHZ 100,000 kHz 522,00600 MAz -35.58 dem -22.58 06 46000 MITE | 849 P00 Wiz 100 000 kHz e T 516 dBm -ZUWI
823.000 Mrz | 824.000 Mhiz 30.000 kHz 823,96753 MHz -25.60 dém -12.60 d& 849.000 MHz 850,000 MHz 30,000 kHz £49,00050 MHz -26.34 dBm -13.3¢ dB
£24.000 MHz 527000 Mtz 100.000 kHz 524.41200 MHz 9.18 dBm -20.82 dB 850.000 MHz 860.000 MHz 100.000 kHz £50,00500 MHz -35.31 dBm -22.31 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG121931-04B

LTE Band 5/ 3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

ectrum =l um
Ref Level 30.00 dBm  Offset 10.90 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.90 dg Mode Auto Sweep
SGL Count 100/100 ESG'- Count 100/100
@1 AvgPwr (@1 AvoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
3 3 3 ABS Line _$PURIOUS, NE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P {_\ 20 dkine S
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20 dem 20 dim j
-30 dBm mﬂ‘ - (ﬂll -30 dem n\ {"J \.
40 dam - A,-/‘ 7 Y"x,r L | o \
A
N f\ paAS kﬂ/‘ Ty "’\{J b
demn—; -SOMBm: = - f N
50 dm 50 dBm —
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts SIE 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 823,000 MHz 100,000 kHz 822,98801 MHz -38.81 dBm -25.81 dB 846.000 MHz 849,000 MHz 100.000 kHz 848,75574 MHz 19.74 dBm -10.26 d&
£23.000 MHz 824,000 MHz 30.000 kHz 823,99550 MHz -21,22 dém -8.22 dB 349,000 MH= 850,000 MHz 30.000 kHz 249,00050 MHz -21.01 dBm -5.01 dB
£824.000 MHz 827,000 MHz 100,000 kHz 824,22328 MHz 19.68 dBm -10.32 dB 550000 MHz 860,000 MHz 100.000 kHz 85003457 MHz -35.28 dBm -26.28 dB
S
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Li SPURIOUS, NE_ABS. PASS
20 ghine _FPURIOUS }INE_ABS PASS 20 chine 5
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Start 815.0 MHz 3003 pts Stop 827.0 MHz |||l 'Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,90010 MAz -33.08 dem -20.08 de 846.000 MHZ 849,000 MHZ 100 000 kHz 84672078 Mz =89 dom .11 0B
523.000 MH2 | 694,000 MHz 30.000 kHz 823,58751 MHz ~26.64 dbm -13.64.d8 849.000 MHz 850,000 MHz 30,000 kHz £49,00150 MHz -24.60 dBm -11.60 dB
824.000 MHz B27.000 MHz 100.000 kHz 824.36114 MHz 7.79 dBm -22.21 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.04496 MHz -32.51 dBm -19.91 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG121931-04B

LTE Band 5/ 3MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

ectrum k=

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.90 dB Mode Auto Sweep

s um

Ref Level 30,00 dém  Offset 10.90 db
SGL Count 100/100

Mode Auto Sweep

12:22:42

@1 AvgPwr [@1 avoPwr
Limit Gheck PAES | SPURIGIECHNEKARS PAES
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Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts StE 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 822,98801 MHz -38.47 dém -25.47 de 846.000 MHz 849.000 MHz 100.000 kHz 848,74076 MHz 18.55 dBm -11.45 d&
823.000 MHz 824,000 MHz 30.000 kHz 823.99950 MHz -22.63 dBm -9.63 d& 543,000 MHz 850,000 MHz 20.000 kHz 849,00050 MHz -22.67 dBm -9.67 dB
824.000 MHz 827.000 MHz 100.000 kHz §24.23526 MHz 18.75 dém ~11.25 d8 850.000 MHz 860.000 MHz 100.000 kHz 850,03497 MHz -39.19 dbm -26.19 db
S
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.90 dB Mode Auto Sweep

Spectrum

Ref Level 20,00 dém Offset 10,90 db
SGL Count 100/100

Mode Auto Sweep
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Limit Fheck PAES | SPURIGECHHEKABS PABS
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Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

815.000 MHz 923,000 MHz 100,000 kHz 9822,99600 MHz -36.50 dém -23.50 de 846.000 MHz 849.000 MHz 100.000 kHz 847.09840 MHz 7.02 dBm -22.98 dB

823.000 MHz 824,000 MHz 30.000 kHz 823.99950 MHz -26.24 dBm -13.24 dB 543,000 MHz 850.000 MHz 20.000 kHz 849,02048 MHz -28.45 dBm -15.45 dB

824.000 MHz 827.000 MHz 100.000 kHz 82481360 MHz 7.35 dBm -22.65 d& 850.000 MHz 860.000 MHz 100.000 kHz 850,03497 MHz -35.55 dbm -22.55 db
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG121931-04B

LTE Band 5/ 3MHz / 256QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

ectrum =l um
Ref Level 30.00 dBm  Offset 10.90 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.90 dg Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKARS PABS
3 3 3 ABS Line _$PURIOUS NE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 ghine 5
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Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 821.62138 MHz -40.48 dBm -27.48 de 846.000 MHz 849.000 MHz 100.000 kHz 848.,74675 MHz 15.82 dBm -14.18 d&
823.000 MHz 524.000 MHz 30.000 kHz 823.99950 MHz -26.39 dBm -13.39 dB 949,000 MHz 850,000 MHz 30,000 kHz 340,00050 MHz -26.15 dBm -13.15 dB
824.000 MHz 827.000 MHz 100.000 kHz §24.25025 MHz 15.62 dém -14.18 d& 850.000 MHz 860.000 MHz 100.000 kHz 85133367 MHz -42.68 dbm -29.68 dB
S
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
1 5 5 ABS Li SPURIOUS, NE_ABS. PASS
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Start 815.0 MHz 3003 pts Stop 827.0 MHz | |[I'Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
£15.000 MHz | £23.000 MHz 100,000 kiz 522,30808 MHz ~36.69 dem ~25.69 d& 46000 MiE | B45 o0 Wiz 100,000 Kiz e T + 57 B _25W|
823.000 Mrz | 824.000 Mhiz 30.000 kHz £23,59550 MHz -29.43 dém -16.43 d8 849.000 MHz 850,000 MHz 30,000 kHz 849,00450 MHz -29.18 dBm -16.18 dB
£24.000 MHz 527.000 MHz 100.000 kHz 524.48402 MHz 4.91 deém -25.09 dB 850.000 MHz 860.000 MHz 100.000 kHz 85003457 MHz -37.68 dbm -24.68 db
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG121931-04B

LTE Band 5/5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =l um
Ref Level 30.00 dBm  Offset 10.90 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.90 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECLiNEKARS_ PABS
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Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs |  ALimit Rangelow | Rangeup | RBW | Fraquency | __Powerabs | ALimit
815.000 MHz 923,000 MHz 100,000 kHz 822,18881 MHz -37.76 dém -24.76 de '844.000 MHz 849.000 MHz 100.000 kHz 848.64785 MHz 20.23 dBm -9.77 d&
823.000 MHz 524.000 MHz 50.000 kHz 823.99650 MHz -23.30 dBm -10.30 dB 49,000 MHz 850.000 MHz 50,000 kHz 549,00050 MHz -22.76 dBm -9.76 db
824.000 MHz 929,000 MHz 100.000 kHz 824,35714 MHz 20.71 dBm -0.29 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.79421 MHz -39.63 dBm -26.63 dB
S
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
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Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
E15.000 MAz 923,000 MHz 100,000 kHz 922, 19680 MAz -37.67 dem -24.07 d& 844.000 MHZ 849,000 MHZ 100 000 kHz 845 70570 MHZ =20 dom 0.7 08
523.000 MH2 | 694,000 MHz £0.000 kHz 823,57652 MHz -24.57 dbm -11.57.d8 849,000 MHz 850,000 MHz 50,000 kHz 849,01748 MHz -25.21 dBm -12.21 dB
£24.000 MHz 529.000 MHz 100.000 kHz 825.30120 MHz 7.31 dBm -22.69 dB 850.000 MHz 860.000 MHz 100.000 kHz 85007493 MHz -38.18 dBm -25.18 dB
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG121931-04B

LTE Band 5/5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum =l um
Ref Level 30.00 dBm  Offset 10.90 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.90 dg Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKARS PAES
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
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Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts StE 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs |  ALimit Rangelow | Rangeup | RBW | Fraquency | __Powerabs | ALimit
815.000 MHz 923,000 MHz 100,000 kHz 822,22078 MHz -39.05 dém -26.05 de '844.000 MHz 849.000 MHz 100.000 kHz 848.,61788 MHz 19.57 dBm -10.43 d&
823.000 MHz 824,000 MHz 50.000 kHz 823.99950 MHz -25.43 dBm -12.43 dB 49,000 MHz 850,000 MHz 50,000 kHz 549,00050 MHz -93.19 dbm -10.19 de
824.000 MHz 829.000 MHz 100.000 kHz 82434715 MHz 19.77 dém ~10.23 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.83417 MHz -40.63 dbm -27.63 dBb
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS 20 chine 5
10 dem 10 dém
» .
v fvemssi " g it ey
0ds [ ! dem
, \
-10 dBm i | 10 dBm
SPURIOUS_LINE_ABS K \
20 dem ; 20 dBm tk
-30 dém M -30 dém M
-40 dam L -40 dBm .‘_rm
[ —
T HBTH— -50 dem
40 dom 50 dem RESS
Start 815.0 MHz 3003 pts Stop 820.0 MHz_||[['Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,86613 MAz -36.17 dem -23.17 d& 844.000 MHZ 849,000 MHZ 100,000 kA2 894 56603 Mz 506 cbm —54.09 0B
523.000 MH2 | 694,000 MHz £0.000 kHz £23,53550 MHz ~25.65 dbm -12.65 d8 849,000 MHz 850,000 MHz 50,000 kHz 849,03846 MHz -26.58 dBm -13.58 dB
£24.000 MHz 529.000 MHz 100.000 kHz 824.60190 MHz 5.90 dBm -24.10 d& 850.000 MHz 860.000 MHz 100.000 kHz 850,11489 MHz -36.58 dBm -23.58 dB
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